W
én—
y

(41

—
9
'@©

—
—

c

&)
©

—

©
O

()
)
LO
—
O
1
—



Garden Trailer

THGT500

No. | Part No. Description Qty| No. | Part No. Description Qty
1 | TH110-1 Bottom panel 2 | 18 |TH110-18 Tailgate latch 2
2 | TH110-2 Front cross brace 1| 19 |TH110-19 Tailgate pin 2
3 | TH110-3 Support 1| 20 |TH110-20 Tailgate 1
4 | TH110-4 Wheel axle support 2 | 21 |TH110-21 Screw M8x16 60
5 | TH110-5 Wheel axle 1| 22 |TH110-22 Screw M8x20 2
6 | TH110-6 Wheel 2 | 23 |TH110-23 Lock washer 72
7 | TH110-7 Latch spring 1 | 24 |TH110-24 Hex nut M8 72
8 | TH110-8 Spacer 2 | 25 |TH110-25 Hex bolt M8x20 10
9 | TH110-9 Support latch 1| 26 |TH110-26 Flat washer 4
10 |TH110-10 Draw bar 1 | 27 |TH110-27 R clip 3
11 |TH110-11 Hitch pin bracket 1| 28 |TH110-28 Hitch pin 1
12 |TH110-12 Rear cross brace 1| 29 |TH110-29 Hex bolt M6x90 1
13 |TH110-13 Rear corner bracket 2 | 30 |TH110-30 Lock nut M6 2
14 |TH110-14 Side panel 2 | 31 |TH110-31 Hex nut M6 2
15 |TH110-15 Rear corner brace 2 | 32 |TH110-32 Flat washer 2
16 |TH110-16 Front panel 1 | 33 |TH110-33 Large washer 1
17 |TH110-17 Front corner brace 2




